300U Eiz#

High Speed Flat Bed Chainstitch Machines

Wl

EHFH
Partsbook



SHTZH

TOP FRONT ASSEMBLY

70—@
ke 7
8
FElm =] # = T # & K 5 B
Ref.-No| Symbol | Part.-No Description Amt.Req.
1 14A-1 415012 B = Face Plate 1
2 13A-2H 4% Bushing 1
3 13A-3 415016 3 # i Face Plate Lock Spring Plate 1
4 13A-4 268032 %23 % Face Plate Lock Spring 1
5 13A-5 414534 $3T S48 4T Screw M5%7.2 2
6 14A-6 268312 i3 4:4% Needle Thread Guide 1
7 14A-7 268513 11445 Needle Thread Guide 1
8 3C-2 414514 #2%T Screw 11/64-40%10 1
9 14A-9 267612 JEBIEFHBR#H Foot Lifter Crank 1
10 14A-10 267646 JE EFF ¥ #F 34T Presser Bar Spring Arm Fulerum 1
11 13A-9 268330 i1$4 Face Plate Hinge Stud 1
12 14A-12 415120 [E IR FH4F Foot Lifter Arm 1
13 8B-20 545213 42 E4R4T Set Screw 7/32-32x%6.5 1
14 14A-14 268173 3z X 4247 Pinch Screw M5x11 1
15 14A-15 267907 12 FHE 4T S4F Lifting Presser Bar Guide Rod 1
16 14A-16 267738 JE AT EHF Presser Bar Spring Arm 1
s g 14A-17 414566 $43h42%T Foot Lifter Crank Stop Screw Stud 3/16-32 1
18 13B-38a | 544322 X E#24T Set Screw 1/4-28x6 2
19 8D-29 544301 K E124T Set Screw 3/16-32x4.8 1
20 8D-29 544301 U E#24T Set Screw 3/16-32x4.8 1




F s 5 # = T # & W B B
Ref.-No! Symbol Part.-No Description Amt.Re
21 A-48 414504 #8457 Screw M6x14 3
22 13A-10 548005 E{i$4 Arm Head Position Pin 1
23 14A-23 415059 127+ B4F SR Lifting Presser Bar Guide Block 1
24 14A-24 267628 B FHE E4T Lifting Presser Bar 1
25 | 10B-54 414638 T ER4ET Pinch Screw 11/64-40x7 2
26 14A-26C 2 FERD Lifting Presser Foot 1
27 10H-8 414512 Iz 94T Pinch Screw 9/64-40x12 1
28 2D-18-2 FZ 84T Pinch Screw 9/64-40x8 1
29 14A-29 415045 £+#T#%22 Needle Bar Rock Frame 1
30 14A-30 268219 E4#23 Needle Bar Rock Frame Thread Guide 1
31 11-10a 414539 e [E) 5L 8847 Screw 9/64-40x7.3 2
32 14A-32 415041 $H#F Needle Bar 1
33 10C-27 414519 H5HE 21247 Needle Set Screw 9/64-40x6 1
34 14A-34 267659 2zhER Vibrating Presser Foot 1
35 13A-34 268144 £H4T5mEs Needle Bar Oiling Felt 2
36 2C-15 414522 #2%7 Screw 1/8-44x5.9 2
37 14A-37 268278 shEs 32 Needle Bar Qiling Felt Holder 2
38 14A-38 267657 {2 [E#F Vibrating Presser Bar 1
39 14A-39 267658 544y Vibrating Presser Bar Hinge Stud 1
40 14A-40 B4 4] Needle Thread Guide 1
41 13A-22 544301 =r##4T Set Screw 3/16-32x3.5 1
42 13C-32 384T Pinch Screw 3/16-32x10.5 2
43 14A-43A $+4F:i% %%k Needle Bar Connecting Stud 1
44 13A-29 414517 #8257 Screw 3/16-32x8 1
45 13A-28 268139 #1[# Needle Bar Connecting Link Cap Washer 1
46 13A-27 270266 447 Needle Bar Connecting Link Needle Bearing 2
47 14A-47A 4T 4F Needle Bar Connecting Link 1
48 14A-48 267718 %55k 1F %1 38 Presser Bar Spring Arm Ball Bearing Retainer 1
49 14A-49 276025 $W¥k Presser Bar Spring Arm Ball Bearing 1
50 JGA-39 414548 1247 Screw M3x4 2
51 14A-51 415061 R F##A Lifting Crank 1
52 13C-32 #24£T Pinch Screw 3/16-32x10.5 2
53 14A-53 ZFiB4T Set Screw M5x8 1
54 2F-3 141424 EE#2%T Set Screw 1/8-44x4.5 1
55 14A-55 244071 M4 Oil Packing (wick) 2
56 14A-56 267617 phiR AT §4%4H Lifting Eccentric Connection Hinge Pin 2
57 14A-57 267627 H#AEAT Lifting Link 1
58 14A-58H E Sleeve 1
59 14A-59 415067 JERIR FH#F Lifting Lever 1
60 14A-60 267631 4 5F gh#A Lifting Presser Bar Lifting Crank 1
61 14A-61A E#y Face Plate 1
62 14A-62 2 FHHFFEE 45 Lifting Lever Hinge Stud 1
63 13A-40 228661 MR Face Plate Cushion 2
64 13A-42 268033 £1%£4T Face Plate Lock Stud 1
65 14A-65 CAT.4112 $15t Needle DVx59 1
66 3C-14 545174-452 | B E#%$] Set Screw 11/64-40%x2.8 2
67 14A-67a # & Washer 9.6x14.5 1
68 13D-13 32825 sm48 Oil Packing (wick) 1
70 14A-70 j14£HBR Thread Guide 6
71 14A-71 Ti7%4 Face Plate Hinge Stud 1




L 48 & 5

TOP SHAFT ASSEMBLY

FS B S| # S T & & W B E
Ref.-No| Symbol Part.-No Description Amt.Req.
1 13B-1 545297 A 3L48§] Cap Screw 3/16-32%6.6 1
2 13B-7 415092 HEFER 4 Hinge Stud 1
3 13B-6 268258 ;M8 Oil Packing (wick) 1
4 14B-4 415094 SHFFHE 224 14T Needle Bar Rock Frame Driving Arm 1
B 8C-30 541197 82 £ Nut 1/4-24 1
6 13B-4a 414790 FE12%T Pinch Screw M5x12 2
7 2F-3 141424 S E4R$T Set Screw 1/8-44x4.5 1
8 14B-8 32788 R FH125hh 8 Lifting Rock Shaft Crank 1
9 14B-9 548035 $# Lifting Rock Shaft Crank pin 1
10 14B-10H hE Sleeve 2
11 13C-3 415065 4@ Collar 1
12 8D-29 504020 ¥ EH8$T Set Screw 3/16-32x4.8 2
13 14B-13 127124 Lifting Rock Shaft 1
14 14A-14 141509 F Z12£T Pinch Screw M5x11 2
15 9E-72 $2$T Screw 1/8-44x9 1




F S 5 H# S T H & W B 2
Ref.-No| Symbol Part.-No Description Amt.Req.
16 14B-16 415069 4 oF &t #h47 Lifting Eccentric Connection Crank ' 1
17 7B-23 1257 Screw M5x14 2
18 14B-18 415071 1R FHER S SR Lifting Rock Shaft Bracket 1
19 9B-24a 543841-001 | FE{L$H Lifting Rock Shaft Bracket Position Pin 3x16.5 2
20 13B-27 414526 R E8E4T Pulley Position Screw 1/4-24x19.2 1
21 13B-25 415154 %t Machine Pulley 1
22 8C-31 414525 ZEiR4T Set Screw 1/4-24x19.5 1
23 13B-24 272142 Ekih7& Ball Bearing 1
24 13B-40 544336 #2£T Screw 3/16-32x13.2 3
25 13B-23 268004 thi& K& Arm Shaft Ball Bearing (back) Housing 1
26 13B-22 414546 = Fi2$T Set Screw 1/4-28x10.2 2
27 13B-21 202253 FEH &5 B Belt Pulley Spring Flange 2
28 14B-28 L E$H 5% Arm Shaft Connection Belt Pulley 1
29 14B-29 T ik Balance Weight 1
30 14A-56a 267617 8% Hinge Pin 1
31 14A-55 244071 5554 ;M48 Hinge Pin Oil Packing (wick) 1
32 3C-14 Z=#84T Set Screw 11/64-40x4.5 4
33 13B-41 4 Collar 1
34 14B-34 268492 FHE&R OB EHT Lifting Eccentric Connection 1
35 14B-35 Z5Hh% Needle Bearing 2
36 14B-36 268064 R0 % 4E 1 Eccentric 2
37 13B-10 414557 X =i24T Set Screw 11/64-40%6.5 4
38 13B-11 241763 #§f# Packing (brass) 4
39 |1 3B-14 414555 Zri@4T Set Screw 3/16-32x14.4 4
40 13B-13 544286 $ Zi24T Screw 3/16-32x10.5 4
41 13B-12 267623 {R:> % 4R Driving Eccentric Friction Plate 2
42 14B-42 415077 fRilr3%2 Lifting Eccentric Frange 1
43 13B-16 268065 {R1>38¥5 & Driving Eccentric Adjusting Disc 2
44 14B-44 267618 JA¥ 34 Lifting Eccentric Adjusting Disc Spring 1
45 14B-45 415079 3% 2 Needle Bar Rock Frame Driving Eccentric Frange 1
46 14B-46 268060 ERHMERNER Feed Driving Connection 1
47 13B-41 415308 B0 & Fm B Lifting Eccentric Spacing Collar 1
48 13B-28 414578 SHEAT4RET M8-0.75 2
- 49 B-33 268214 sHmE ATk Oil Stop Ball 2
50 13B-30 268044 HEiETRE (B) Arm Shaft Oil Stop Ball (rear) 1
51 14B-51 415128 _#h Arm Shaft 1
52 13B-33 268264 shEEEH#F Arm Shaft Oil Control Rod 1
53 13B-34 268270 ¥ %5 E %7 Arm Shaft Connection Belt 1
54 13B-32 268009 HEETRE (A1) Arm Shaft Oil Stop Ball (front) 1
55 13B-35 32848 _FahEREh A (BT) Arm Shaft Ball Bearing (front) 1
56 14B-56 415133 k2% Mm% Needle Bar Crank 1
57 13B-37a 500272-833 | EEiR%T Set Screw 1/4-28x12 i
58 14B-58 E{42%T Position Screw 1/4-28x6 1
59 13B-37a U2 Fi24T Check Screw 1/4-28x12 1
60 C-22-3 U2 F 84T Set Screw M5x6 2
61 10C-39a EEM2$T Set Screw 1/4-40x5 2




ERHER

FEEDING ASSEMBLY

Fs B S| #% = T # & W ¥ B
Ref.-No | Symbol | Part.-No Description Amt.Req.
1 14C-1 TReh & 2 [ Ball Bearing washer 4
2 8C-35 Tkl tH 1% Ball Bearing 2
3 14C-3 LT 4t4h Looper Shaft 1
4 | 14C-4H % Bushing 2
5 14C-5 268367 L $H 822 Looper Carrier 1
6 8B-24 543804-004 | #ME Washer 5.6x9.5%0.8 1
7 13C-43 414553 #1247 Screw M5x14 1
8 2E-6 414516 124$T Screw 9/64-40x7.5 1
9 13C-40 | 415292 % Z 4242 Clamping Stud 1/4-28 1
10 [ 13C-39 415174 T4+ 5424/ Looper Carrier Crank 1
11 13C-44 548459 5% #5 # /8 Spring Washer 1
12 13C-45 541198 826 Nut 1/4-28 1
13 14C-13 415170 #hE Looper Carrier Shaft Bushing (right) 1
14 14C-14 $2£F Nut 3/8-28 2
15 13C-36 268099 Rt Needle Bearing 1




Felm =)@ = T # & W ¥ =
Ref.-No| Symbol Part.-No Description Amt.Req.
16 14C-16 Z4H%4F Looper Driving Connection 1
17 14C-17 #2454 Hinge Pin 1
18 13B-6 268258 sH48 Qil Packing (wick) 3
19 13C-48 414558 TR EIF4T Looper Set Screw M3x7 2
20 14C-20 268602 L4+ Looper Holder 1
21 14C-21 268382 Z%t Looper 1
22 13C-49-3 | 141478 £ E1E4T Set Screw 29/256-40%12.2 1
23 13C-49-1 | 268310 1§t Needle Guard 1
24 13C-49-4a | 141494 K EL2$T Set Screw 29/256-40x3.4 1
25 8G-14 414501 FE 4247 Pinch Screw 1/4-28%15.4 i
26 8B-20 545213 ¥ TEIR$T Set Screw 7/32-32x6.5 1
27 13C-34 415204 & ZF B4/ Feed Lifting Crank 1
28 14C-28 448 Hinge Pin 2
29 14C-29 a3 /MEM Feed Lifting Link 1
30 8B-20 545213 & EI24T Set Screw 7/32-32x6.5 1
31 9G-19a 2£T Screw M5x8 1
32 14C-32 #E¥} 22 Feed Bar 1
33 10A-6 #[E Washer 5%10.5x%1 1
34 13D-18 #ER$T Set Screw M5x5 2
35 14C-35 #2$7 Screw 3/16-32x10.8 2
36 C-51 . [E Washer 4.8x8.4x1.1 2
37 14C-37 $2%7 Screw M4x8 1
38 14C-38 #$H#R Needle Defletor Plate 1
39 14C-39 iX¥45F Feed Dog 1
40 14C-40 X%} 5F %2 Feed Dog Mounting Bracket 1
41 14C-41 iE$} F 45 5h%2 Feed Dog Swivel Bracket 1
42 13B-39a £ E124T Set Screw 1/4-28x5.7 2
43 | 14C-43 EFHT 4% Feed Bar Hinge Pin 1
44 14C-44 $t2EEE%h Feed Driving Rock Shaft 1
45 JGA-59 #2%T Screw M6x18 2
46 8E-43 . [E Washer 6.2x9.5x1 2
47 14C-47 XK F4hKEE Feed Dog Bearing Support 1
48 B-40 K EUR4T Set Screw M4x4 1
49 14C-49 434 Feed Lifting Rock Shaft 1
50 B-42 R EZ42£T Pinch Screw M4x12 1
51 3C-13 1% H Collar 1
52 3C-14 £ EIR%T Set Screw 3/16-32%4.8 2
53 14B-10H ¥ E Sleeve 1
54 13C-1H % Bushing 3
55 7E-54 549024 ¥ EI24T Set Screw M8x8 1
56 14C-56 #2%T Screw M8x12.7 1
57 13C-3 $4E Collar 1
58 | 8D-29 2 42T Set Screw 3/16-32x4.8 2
59 13C-18 WA T748%T Adjusting Screw 9/64-40x11.1 1
60 3E-24 42 £} Nut 9/64-40 1




T 4 2 5

BOTTOM SHAFT ASSEMBLY

F s S| # = T % & W H B
Ref.-No| Symbol Part.-No Description Amt.Req.
1 13D-1 268190 ¥ %t44 Spreader Driving Pin 1
2 13D-2 268499 X §H#F4A 4 Spreader Bar complete 1
3 7B-23 #24$T Screw M5x14 2
4 13D-4 268184 X EH#F 358 Spreader Bar Bracket 1
5 13D-5 415196 ¥ 4t 3 Spreader Holder 1
6 14D-6 268638 M §t Spreader 1
7 13D-7 268162 ¥ 5t Spreader Point 1
8 13D-8 414552 Y §T484T Spreader Screw 11/64-40x7.5 1
9 C-51 547670 # /8 Washer 4.5%9%1 1
10 3C-14 ¥ E485T Set Screw 11/64-40%4.5 2
11 8D-29 504020 EFi12%] Set Screw 3/16-32x4.8 4
12 13D-12 414575 W $t#hiR+4¢ Spreader Driving Rock Shaft Stud 9/32-28 1
13 13D-13 32825 ;4@ Oil Packing (wick) 1
14 13C-1H $E Bushing 2
15 13C-3 415065 $4 [ Collar 2
16 13D-16 415192 X $tih Spreader Driving Rock Shaft 1
17 2D-15 545424 82 £+ Nut 9/32-28 1
18 | 13D-18 544204-001 | &EERET Set Screw M5x5 2
19 13D-19 415194 Y §t#h#A Spreader Driving Crank 1
20 14D-20 45k 4F Looper Thread take-up Rod 1
21 14D-21 T4 B4R Looper Thread Guide 1
22 13F-29 414510 ¥2$7 Screw M5x10 1
23 2F-6 504019 #24T Screw 11/64-40x10 1
24 | 8B-20 414528 84T Set Screw 7/32-32x6.5 4




F S S| % S T #F & W ¥y B
Ref.-No| Symbol Part.-No Description Amt.Req.
25 13D-25a | 415187 R $Hm: L% Spreader Driving Eccentric 1
26 13D-26a | 543808-002 | 3% [F4+$ Spreader Driving Eccentric Pin 1
27 13D-27a | 268220 A L HER B Thrust Washer 2
28 9D-18-3a | 415368 R4 Needle Bearing 1
29 13D-29a X $t¥#F Spreader Driving Connection 1
30 | 13D-30 351876 Bk{k Ball Roller 1
31 13D-31 X $t1%4F = Spreader Driving Connection Cap 1
32 13D-32 414569 $2%T Screw 9/64-40 2
33 13D-33 415190 {03t F & Spreader Driving Eccentric Counterbalance 1
36 13B-24 Bk¥h7k Ball Bearing 1
37 9C-33a 12$7 Screw M5x30 4
38 14D-38 TH#E # 7% Bed Shaft Connection Belt Pulley 1
39 13B-39a X E 984T Set Screw 1/4-28x5.7 1
40 14D-40 T4 %4 Lower Drive Pulley 1
41 13B-1 # 34847 Cap Screw 3/16-32x6.6 2
42 13B-6 48 Oil Packing (wick) 2
43 13B-7 EEIEEHES Hinge Stud 2
44 | 13C-27 HaTF 4l i # Feed Lifting Rock Shaft Crank 1
45 8C-30 2 £ Nut 1/4-24 2
46 C-22-3 25T Screw M5%6 1
47 13A-24 #2%7 Pinch Screw 3/16-32x10.5 2
48 13A-24 414511 1247 Pinch Screw 3/16-32x10.5 2
49 13D-42 415213 E R Eh#8 Feed Driving Rock Shaft Crank 1
50 13D-55 414536 & 85247 Looper Driving Crank Oil Stop Screw M5 1
51 13B-39a = FEZ$T Set Screw 1/4-28x5.7 1
52 | 13D-58 545103 AR ELI48E] Crank Position Screw 11/64-40x11 2
53 14D-53 415176 54+ # 4% Looper Driving Crank 1
54 13D-60 268102 L4 Ml FLEE Looper Driving Crank Oil Hole Cover 1
55 C-51 204925 #.[# Washer 4.5x9x1 1
56 C-20 414563 12%T Screw 9/64-40%8 1
57 14D-57 # & Driving Crank Spacers 3
58 14B-35 537 Needle Bearing 1
59 14B-46 ERME %M Feed Driving Connection 1
60 14B-36a | 268064 {25 4H 4 Eccentric 1
61 13B-13 544286 F K4Z4T Screw 3/16-32%x10.5 2
62 13B-12 267623 {f % F 4R Driving Eccentric Friction Plate 1
63 13B-10 414557 £ 7EY24T Set Screw 11/64-40x6.5 2
64 13B-11 241763 E{F# Packing (brass) 2
65 13B-15 415074 {& 3% = Driving Eccentric Flange 1
66 13B-14 414555 $E4E4T Set Screw 3/16-32x14.4 2
67 13B-16 268065 {38758 Driving Eccentric Adjusting Disc 1
68 13B-17 268066 A¥5 #2138 % Driving Eccentric Adjusting Disc Spring 1
69 13B-18 412011 4@ Driving Eccentric Adjusting Disc Spring Collar 1
70 13B-39a X EIBET Set Screw 1/4-28x5.7 2
71 13D-62 415210 ¥4 %8 Feed Lifting Eccentric 1
72 13D-64 268077 ¥ F %t iE+E Feed Lifting Eccentric Lubricating Pad 1
73 B-47 544204-001 | EEUR4T Set Screw M4x6 2
74 13D-63 268074 ¥4 FF AT Feed Lifting Connection 1
75 13B-28 414578 ;& 375425T Oil Stop Ball Screw M8-0.75 1
76 | B-33 268214 2552k Oil Stop Ball 1
7 13B-30 268044 HEFTIE (B) Arm Shaft Oil Stop Ball (rear) 1
78 14D-78A T%h Bed Shaft 1
79 13D-69 268265 THhim 245454 Bed Shaft Oil Control Rod 1
80 13A-2 F§H3m& Needle Bearing 2
81 14B-58 24T Set Screw 1/4-28x6 1




X 2% &5

MAIN CASTING ASSEMBLY

F e S & = T # & W 5 B
Ref.-No | Symbol Part.-No Description Amt.Req.
1 13E-10 248423 FF O Foot Lifter Lever Rod Cotter Pin 1
2 14E-2 267615 [EBIZFALAT Foot Lifter Lever Rod 1
3 14E-3 414577 e 4E924T Hinge Screw M5 1
4 13E-14 201363 #9247 Hinge Screw 5/16-24 1
5 14E-5 415104 JEBMR FHT Foot Lifter Lever 1
6 13E-13 414570 ¥ WHETH Foot Lifter Lever Spring Screw Eye 1
7 10F-45 #2457 Screw 11/64-40%14 2
8 13E-12 204348 [ERIIRFHEH 8% Foot Lifter Lever Spring 1
9 14E-9 268171 HL5H AT 8#2 4R Needle Thread Tension Releasing Plate 1
10 TA-26 541166-003 | 42 £ Nut M5 1
11 14E-11 414567 B 4548 $T Hinge Screw 1/4-24 1
12 A-36 548154 #.[# Washer 6.1x13x1.6 1
13 10D-33 545405 421 Nut 1/4-24 1
14 14E-14 SE 4814 Presser Bar Spring Housing Complete 1
15 14E-15 415111 SEL3Z#E Presser Bar Spring Housing Support 1
16 10B-54 545205-451 | #8%T Screw 11/64-40x7 2
17 14E-17 267650 X #E1k 30 R Presser Bar Pressure Cylinder Support Retainer 1
18 | 13E-20 | 415099 $HATEZRIA 11428 Needle Bar Rock Frame Regulating Stud Cap 1
19 8B-20 414528 EE4F4T Set Screw 7/32-32x%6.5 1




F S S| # S F H# & ¥ B
Ref.-No| Symbol Part.-No Description Amt.Req.
20 13E-22 214529 $t#TH2228 1538 8 Needle Bar Rock Frame Regulating Stud Spring 1
21 13E-23 268149 #7542 E Needle Bar Rock Frame Regulating Stud Sleeve 1
22 13E-24 268148 #A¥5#F Needle Bar Rock Frame Regulating Stud o1
23 13E-25 414527 & 7E4R4T Set Screw 3/16-32x14.2 1
24 2C-22 50169 4247 Screw 3/32-56x3.3 2
25 13E-27a | 268111 T 54022 Looper Thread Guide Bracket 1
26 2F-26 414537 #8247 Screw 11/64-40%x10 2
27 13E-29 268505 T F 440 Looper Thread Guide 1
28 2C-6 504048 12T Screw 11/64-40x4.5 1
29 14E-29A Hl5t F 4875 & Needle Thread Tension Releaser Cap 1
30 13E-32 204365 H$T#24 % Needle Thread Tension Releaser Spring 1
31 13E-33 415357 HEH #2428 Needle Thread Tension Releaser 1
32 13E-34 268121 f=# Spacing Collar 4
33 13E-35 268167 HL§t 4 88 52 Needle Thread Tension Bracket 1
34 13E-37 226206 Hl$t#24& 5 Needle Thread Tension Releasing Pin 1
35 13E-38a | 54279 $t#%i3 464K Needle Thread Tension Thread Guide 1
36 13E-39 50326 H§H K LLIZH Needle Thread Tension Stud 1
37 13E-40a | 2102 #1%+ E 447 Needle Thread Tension Disc 2
38 10D-29 32572 HEt#244#R Needle Thread Tension Releasing Disc 1
39 13E-42 59538 Hl%t /5 £ E Needle Thread Tension Spring Bushing (back) 1
40 14E-40 H§t 4% & Needle Thread Tension Spring 1
41 13E-44 143657 H$TAIX 4 E Needle Thread Tension Spring Bushing (front) 1
42 13E-45 143658 R A2 £ 5 £ 5 Thumb Nut Locking Spring 1
43 13E-61 51570 2 Thumb Nut 1/4-40 1
44 14E-44 it4:4R Needle Thread Guide 1
45 3C-2 414514 1%%7 Screw 11/64-40x10 1
46 14E-46 415255 Lt P4k 23 3R Looper Thread Tension Bracket 1
47 13E-50 414532 #25T Screw M5x15.3 2
48 13E-51a | 415291 5K LW+ Looper Thread Tension Stud 1
49 13E-52a 268333 Ttk 3 44K Looper Thread Tension Thread Guide 1
50 13E-53 412203 T§t R R Looper Thread Tension Disc 2
51 8F-40 10148 Lt 5 Looper Thread Tension Spring 1
52 13E-55 541452 IRFZE2 8 Thumb Nut 7/32-32 1
53 14E-53 236957 0¥ Oil Pad (felt) 2
54 3C-2 504019 4%£T Screw 11/64-40x10 1
55 14E-55 267656 #ELFE Thread Lubricator 1
56 14E-56 PR{Z 4R Stopping Plate 1
57 14E-57 FI#F Connecting Stud 1
58 14E-58 PR{Z#R Connecting Plate 1
59 12A-12a $2£T Screw 1/4-28 1
60 A-36 # Washer 6.1x13%1.6 1
61 JGA-89 #2£T Screw M5x20 2
62 10F-31 @¥54% 3k Adjusting Joint 2
63 7A-26 $2H Nut M5 5
64 9G-19a #2%7 Screw M5x10 2
65 14E-65 I EIR$T Screw 3/16-32 1
66 10A-6 543804-004 | # & Washer 5x10.5x%1 1
67 13E-19 543850-001 | ¥2#k#R #H Tension Releasing Plate Pin 1
68 10A-6 543804-004 | #[E Washer 5x10.5%1 1
69 14E-69 FE&MR Thread Guide 1

10



5= R E R AR

CASTING COVER ASSEMBLY

11




Fe @ =] # = T # & W 8 B
Ref.-No| Symbol Part.-No Description Amt.Req.
1 14F-1 7= Arm 1
2 14F-2 JEE#f Bed 1
3 14F-3 JEHT ¥4} Bottom Base Plate 1
4 14F-4 JEH MR Top Base Plate 1
5 14F-5 267604 &M% Arm Side Cover 1
6 10B-2 545246-452 | #8%T Screw 3/16-28x9 3
7 13F-17 268123 T4 5% Looper Thread Tube 1
8 13F-18 268500 SE#E Looper Thread Tube Gasket 2
9 13F-19 414639 8247 Screw 11/64-40x18 4
10 13F-20 415342 5 & &4 Looper Thread Tube Cover 1
1 13F-15 502986 HLBZE Arm Head Plug 1
12 13F-16 544875 H155H E Arm Plug 2
13 A-36 543804-007 | # [ Washer 6.1x13x1.6 4
14 13F-22 415361 8247 (W7<fk) Arm Screw M10x30 4
16 13F-42 415295 HIFEELLEY Arm position pin P
17 JGA-91 #8247 Screw M5x12 6
18 14F-18 S IE4R Bottom Access Plate 1
19 | 14F-19 35 Oil Pad (felt) 1
20 14F-20 12$T Screw M5x8 2
21 14F-21 {5 HE484T Swing Base Thumb Screw M6 1
22 14F-22 RN 3k K38 & Binder Plate Tension Spring 1
23 14F-23 484 &R Swing Base 1
25 JGA-59 1247 Screw M6x18 1
26 A-36 B Washer 6.1x13x1.6 1
27 14F-27 #ihELL# Binder Stop Plate 1
28 14F-28 124 Stud 2
29 13F-29 $2%] Screw M5x10 4
30 14F-30 £t#% Throat Plate 1
31 14C-37 ¥2$T Screw M4x8 2
32 13F-25 268081 iATi$4 Feed Regulating Stud 1
33 13F-26 270026 3% Feed Regulating Stud Spring 1
34 13F-27 268082 AT $ EE Feed Regulating Stud Socket 1
35 13F-28 240245 PRELE Stud Retaining Spring 1
36 2F-6 545249-452 | #2%7 Screw 11/64-40%10 2
37 14F-37 JEfR M3 Bed Side Cover 1
38 14F-38 i1 £ 4% Thread Guide 1
39 2D-6 52T Screw 11/64-40%5 1
40 7F-11 1247 Screw M4x10 1
41 14F-41 14 ER Thread Guide 1
42 4D-37 2$T Screw 9/64-40%6.5 5
43 14F-43 JEH AT Front Housing 1
44 10A-12 15 HERE$T Thumb Screw 9/64-40 1
47 14F-47 HI 4 Binder 1
48 14F-48 FI % $4#R Binder Stop Guide 1
49 9G-19a 12$7 Screw M5x10 2
50 8B-24 . Washer 2
51 14F-51 424+ Stud 2
52 14F-52 ¥E#E Connection Bushing 1
53 10C-27 42T Screw 9/64-40%6 2
54 | B-42 8247 Screw M4x12 3

12



M
ACCESSORY




FS B S| # = T # & W #H B
Ref.-No| Symbol Part.-No Description Amt.Req.
1 13H-33 314#F Threader 1
2 D-6 A 75 fiRF Hexagonal Wrench 2 1
3 D-6-1 A 75 iR F Hexagonal Wrench 2.5 1
4 D-4-1 A7~ fBIRF Hexagonal Wrench 3 1
5 D-5 A7~ A #RF Hexagonal Wrench 4 1
6 3H-8 Kigze 3t Screw-driver, L 1
7 3H-7 rhig 2}t Screw-driver, M 1
8 3H-6 iR #t Screw-driver, S 1
9 10-3 Wk F Wrench 12x14 1
10 8H-2 W kR F Wrench 8x10 1
11 8H-1 ML F Wrench 6x7 1
12 D-8 #F Tweezers 1
13 14H-13 #1%t Needle DVx59 24# 1
14 D-10 SMFE Oiler 1

14




300U HElia#

High Speed Flat Bed Chainstitch Machines

{EAHIZEH

INSTRUCTION MANUAL




BB A oo 4
L 55T SRR SIS o3 nnnt e vamem st s s N 5 S RS S5 S e i AR At o S 6
D werrer st s e e sttt et et e 7
H’L%I— ................................................................................................................................................... 8
FEREHLEL 50955 S0 s resemmcns ressrssasesnsssscessa et satest 1 R R TR Pt e et 4 s P ettt 8
BEER o oover e s SR R s A s s e e s et et s ne s et s 8
BRAMHLBIERLE - orveerereremans ettt st st ses s st s st e s e e e st o et et et e et e 9
o P S —————— 10
TP 5 c55isms 500440000 smnnomemnen swmais s v s v i S NS S AR S FEEE TR S mn e me s am e s e rae e o 10
. L A S 11
%—l-EE ................................................................................................................................................. 13
TR R AT AR F; oo errereeer ettt ettt et et et n e e e 14
2 U ———————————— 15
I U 15
e D ) L - O USRS 16
mﬂ:ﬂ%ﬁ{][ﬁ]ﬁ ............................................................................................................................... 16
T e —————— 16
T4 S AL G B IE TR B BRBGUGEE - vevoverererermrerecsoeeietseciee e se e s st et e e a e e s s s bese et sesassen st st enesnsseseeee e 17
ET S 18 T L - O R 18
ERRIBTRBR YRR - -voerrrererrrrrenrr st ae et e e R R et s e s eSS e e et a5 S e s s et 19
ok T ————— 19
2 7L S N 20
B o L 7 | 21
ﬁ%ﬂt%%iﬁ:ﬁ' ............................................................................................................................... 21
g, L L R —————————— 22
B BB A A o oonsemsmenssaan s oo mes s sy b H A S PR ki et s SN A S AR 22



CONTENTS

DESCRIPTON rteeemteme ommm it e e e e e e e et e et e et e e et e et e e e aa e e e naee e 5
NS TALLATHOINE «ovwmmmnoncrnwosunssmonmms oot oo s s S s s v R PR S AR 4038 6
LUBRICATIOR =ecssasyvonssumseinmsss b i i o n s s i i i s e s 7
I DL B s v s oS5 005 V00 55 im0 80 208 R K. AP A S R A 8
TO SET THE NEEDLE “overererrereennmtnntmt ettt et et e e et et e et e aaa et aneeaaaeneneenss 8
THRERD:! s smmmmmsmeccnmnarsmnmssu e s s s s s s v s s s s s T s S s 8
THREEDING THE KMECEHINE s s s s v it i i sma s v dihe s e s ianns 9
B = Lo T [ O S 10
GIPEED 1555755 5msomnannnsnn smnuss smmmnc s sin vacsmonn s wsm e s i smi Ko 56 33 068 80408 65 500 4 AR B MR S A A S 10
PREBSLIRE #wnssmmnnssonmmumpnmsonsaren sacusseass st s s 5056555 80015 5 b e s o U S0 i S O AW w0 11
STITEH LERIETE sy s s S mi s S s s s i e s i F s v oy 13
PRESSER BAR LB T s s i s s i i 00 Sk Ahmiis i s st an o0 s s s s me s 14
TO SET FEED BAR AT CORREGCT NELGHT -+ rrrrreerrerrrermmnmmuuimtiinatiatnirseerieneeaee 15
CENTRALIZING FEED DOG ------ A A B R  E h RE 15
SETTING FEED DOG AT CORBECT HEIGHTT o vsms st s s samss R i s s s 16
TIMING FEED LIET ECCENTRIC sesvwssserwmaessansus e e S 16
NEEDLE BAR POSITIONING - ccee e et e e 16
SETTING THE LOOPER AT CORRECT DISTANCE FROM NEEDLE «:---vvevvremnmmmininnnnnnn b
TIMING LOOPER DRIVING ICRANIK »cvesmosmansssmmmss s s i s ooy e o555 18
POSITIONING LODP DEELECTORE wo i oot o ois 5 b s oy st shn s shemn st stams 19
SETTING THE NEEDLE GUARDS +t+tertetrresctuimamarsimmcranensemecacnns S —— 19
POSITIONING SPREADER - ree ettt e e et e e e e e e s ees 20
CHANGING MOVEMENT OF SPREADER - oo 21
ADIUSTING LOOPER THREAD TARESDP sevmessospervmas s s s sa s s s e 21
ADJUSTING NEEDLE NEEDLE THREAD TAKE-UP ++ceeeeeerrermemmumnaatitaaaaeiieeaiaaaeanariens 22
ADJUSTING NEEDLE THREAD TENSION RELEASER «::eeerreeeerrmirmaiaiiiiiiii 22



300U1944E G L ELH B fRILE St & .
mEMTFREM, TETUTRREESEALM0RE, EEFIEEINE LS,
RERGREN, MFRAFBNBREERINE CREFEE A" #ACE.

Machine 300U194, are equipped with an ANTI-REVEERSING device.

To release the device, depress button located on right side of bed plate, hold down and turn machine pulley either forward
or backward.

To engage the device, release button and turn machine pulley toward rear of machine until device "snaps" into place.

WFET, ET#E%E ‘AR, W

HeEANE L i Mg i
TO RELEASE
PRESS DOWN, TO ENGAGE

RELEASE BUTTON
AND TURN PULLEY
BACKWARDS

HOLD AND TURN
MACHINE PULLEY

300ULEZNHL$HE RN T ERI X RLE BT

AR T RN R NER RS, M EERE S F—. SNERTIER AR BE B bL T A% 3 25 38 A 5N,
AT SRR R RN EE L2, (ETRRIEE S5HERLES—B. BRI BG4 I B 5%, HEEE
13m.

EQUALIZING THE FEEDING MOVEMENT OF THE NEEDLE FEED AND DROP FEED
ON MACHINES OF CLASSE 300U

The needle feed and drop feed should not only be timed to move simultaneously, but should also move the same distance
during feeding. If the drop feed moves a greater or lesser distance than the needle feed, depress the stitch length button
and turn the machine pulley, as required, to cause the drop feed movement to equal the needle feed movement. The stitch
length of both feeds can then be reset simultaneously, as described on page 13.



UIR :hELES

S00UELEMMZ—F SR, F&EH. Wk
IERLEANAN, ER T4 R R AR B

XLEEAM AT T aiRGE. Kb, L. BEIREE

BEHNSEAEY . ERTEAE. KR SFERE.

PRE. BrkiiEf. HERZSMHETCTRELADE.

B R 18 BN B LB AT 5 3= 5 IR BRI .

B E B T 4l
LETHATEARREMMAEETREERMANE
L2

1B T BEARUR N R AT FHES R BB 4R 3K .

Mt A Mz A 100

WA HHE

300U 101 454040
BT,
§H86: 4~12%t/mt.
$HTITH2: 1-1/40F,
EBIT =18 5/160t,

300U 103 S&4741
BEFNBTE.
TR .

$tEe: 4~12%t/nd.
FHATITIE: 1-1/40,
ERT=0E: 1/408,

300U 105 5&&))4)
BEFNR L,

A aheYERER .
$tEB: 4~12%t/nd.
$AFITER: 1-1/4mt,
EBIT=8: 5/168f,

300U 201 447041

WEHFANE §t .

§tEE: 4~12%t/nt.

SHFITIZ: 1-1/4m0F,

EMIT=8]: 5/1608f.

HLEtPREE: 3/16~2mf, {ifs==21/320F.
PrROfEPRRE: 3/160F, 1/4m0F,

300U 203 54041

WEHFIN T 5T

LEEERM .

§HFFITIE: 1-1/407,

$tEB: 4~12%t/0%,

ERIT=8E: 1/4mt.

HETPREE: 3/16~1mt, (IFEE=21/320F.
FROERREE: 1/4mt,

300U 205 424714

WEHFIWNE 4T .
RERERIERIZER.

$t3E: 4~12%t/n.

$AFITIE: 1-1/4m,

[ERIT=08): 5/1608F,

HLETPREE: 3/4~2nd, [IFEEE1/3207.
FREPREE: 3/160t, 1/4nd,

300U 401 4840#

M4t FIO T4t .

$tE6. 4~12%t/m.

$HATITIZ: 1-1/40,

JEB =8 5/160,

HLETPREE: 3/4~2mF (RLEHSMIZ (8)) .
FrofERREE: 1/4mf, 1w, 1/403,

300U 405 4§44/

PO FAPNE £,

SR BRYFhiE .

$H86: 4~12%t/m4.

HAFITER: 1-1/4R4,

ERIT=S08): 5/16nF,

PLETBREE: 3/4~2mf (M EH5MIZ E)) .
FREPRRE: 1/4n0%, 1mt, 1/4mt,

300U 194 424741
BEHATE
HREEFIZEER.
§tiE: 3-1/3~12%t/0¢ .
HITIE: 1-7/1604.
ERIT=0E: 7/16m0.



DESCRIPTON

Machines of Class 300U ARE high speed, compound feed,
two thread chainstitch machines designed for general
stitching operations on materials of materials of medium
and heavy weight.

These machines are available for single and multiple stitching
operations such as seaming, binding, welting, lap seam felling,
etc. They perform outstanding work on trousers, work clothing,
automotive upholstery, tents, tarpaulins, seat covers and a
variety of other products.

General Characteristics

Belt driven arm shaft mounted in front and rear ball bearings.
Belt driven bed shaft.

Semi-automatic lubricating system with large capacity oil
reservoir in upper and lower shafts lubricates all principal
bearings.

Presser foot is raised by a treadle operated foot lifter which
also release the needle thread tension.

Space at right of needle, 10 inches.

Special Features

Machine 300U 101

One needle and one looper.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 5/16 inch.

Machine 300U 103

One needle and one looper.
Alternating pressers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 1/4 inch.

Machine 300U 105

One needle and one looper.

Gear driven Puller Feed.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.
Clearance under presser foot, 5/16 inch.

Machine 300U 201

Tow needles and tow loopers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foat, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of
1/32 inch.

Satandard gauges,3/16 inch, 1/4 inch

Machine 3000203

Tow needles and tow loopers.

Alternating presser.

Needle bar stroke, 1-1/4 inches.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 1/4inch.

Gauges (Needle Spacing): 3/16 inch to 1 inches in steps of
1/32 inch.

Standard gauges,1/4 inch.

Machine 300U205

Tow needles and tow loopers.

Gear driven Puller Feed.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of
1/32.

Standard gauges, 3/16 inch , 1/4 inch.

Machine 300U401

Four needles and four loopers.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches between
outside needles.

Standard gauges,1/4 inch-1 inch - 1/4 inch,

Machine 300U405

Four needles and four loopers.

Gear driven Puller Feed.

Stitch length, 4 to 12 per inch.

Needle bar stroke, 1-1/4 inches.

Clearance under presser foot, 5/16 inch.

Gauges (Needle Spacing): 3/16 inch to 2 inches between
outside needles.

Standard gauges,1/4 inch-1 inch - 1/4 inch.

Machine 300U194

One needle and one looper.

Alternating presser with pneumatic pressure control.
Stitch length, 3 - 1/3 to 12.

Needle bar stroke, 1-7/16 inches.

Clearance under presser foot, 7/16 inch.



[R5 & \
BED PINS \ FE AR 54
BED PINS
HRE
RUSSER S
BUSHINGS BRE
RUSSER
BUSHINGS

/

I,

/ h

M
OIL PAN

B 2 /Fig.2

TSR
%% / INSTALLATION

Wl ERASRRE, BUEANSETERROAFOL,
EXARMILABELOMRRE (BH2) . £lZ LR

iR (BE3) . "
BN E T, WA AR IR A R ol e

2 i 3 R

FREC & A9 BE AE R BB FHT 5 [E MR FH AR OIL DRAIN JAR

3 /Fig.3
Assenble oil pan to hangers. Insert assembled oil pan into
machine cut-out of table placing four rubber bushings in
hanger holes as shown in Fig. 2. Attach oil drain jar to oil

pan as shown in Fig. 3.

Place manchine on oil pan assembly with the four bed pins EL
passing through the four rubber bushings shown in Fig. 2. —
Connect foot lifter treadle to foot lifter lever, Fig. 4, at back ‘ if

of machine by chain furnished for this purpose.

S

PATITT

LY

EBMRFT

FOOT LIFTER
LEVER :

B 4/Fig.4



- BHEHMAX

INJECT 1 SHOT
TWICE DAILY

®

5/Fig.5
CAUTION: Use stainless water-white straight mineral oil.
Do not use additives in sewing machine oil as they may

cause a reduction in the normal flow of oil that can result
in damage to the machine.

BEFORE STARTING machine, the machine must be oiled
as instructed. Failure to do this will result in damage to the
machine.

Pressure Oil Can, furnished with the machine, is to be used
to oil all points requiring lubrication.

WEE

SPRING
COVER

FHEHRAR

INJECT SHOT
TWICE DAILY

B 6/ Fig.6

Apply oil to all work plate and arm oil holes, needle bar
bearings and connections, needle bar rock frame bearings,
looper rocker sleeve and presser lifting mechanism.

CAUTION: For machines in continuous use, all oiling points
must be oiled daily. Occasionally oil tension release
mechanism and looper pull- out rack.

#ifli8 / LUBRICATION

300ULEAIHN R A —E M= 0 bz O THEM A
DERFRE, A OMEERRBY M. VIS
B, i8S A N OEE L hMER TS
Bl ERMK. —EEEBRGIERTI RIS
AR AT i,

EERKRER .

SEYINUERMEIEREERRMF, BRI aTse
SHEERmITERRR D, SEHBMNHRIE.

FEHLET, SELIHLnnim, S SHAEMIRE.
B ESENME, TRATFHEREEBNME.

Machines of Class 300U have a semi- automatic lubricating
system comprising a hollow arm shaft and a hollow bed shaft
which act as oil reservoirs. The oil is distributed to all of the
principal bearings by centrifugal force through small jets in
the shafts when the machine is in operation. Provision is
also made for hand lubricating other movable parts which
are not lubricated from the reservoirs.

L #B93E78 / TO OIL ARM SHAFT

B HMRELMTLBRAE I, o it
p::

To fill bed shaft reservoir, insert spout of pressure oil can in
hole, Fig. 5, and inject 1 shot of oil into shaft twice daily.

THAY;EE / TO OIL BED SHAFT

EZEHEFREE (H6), FAMRKETHILENES
TR, o) Tt . XMETLES.

. WATRUALER B A Fiam T i

To fill bed shaft reservoir, push spring cover, Fig 6, to the
left, insert spout of pressure oil can into hele and inject 1 shot
of oil into shaft twice daily. Close oil hole spring cover.

NOTE: Bed shaft may also be oild from right hand end of
machine.

HEREB A / OTHER OILING POINTS

FhHE TAEERFNFE LA mIL. TR
FMERR. SHHEREAR. THHETHENEMR
Frilta.

EE: —AESERANEIN, SRLFAENE
RN . RENETIT B2 R BB RN,



#1%+ / NEEDLES

300U101. 300U105. 300U201. 300U205. 300401
F1300U4054& 1#. -
& FICAT.3260 (62x57) ¥ §t

B E 4Rt AT {EFCAT 4112 (62x59) Hl5t, 1BEHATL
S (1352)

300U103. 300U203%1300U194 44141
h B 42 5HE FICAT 4112 (62x59) #15t
rh i 4531{E FICAT.3260 (62x57) #L 5t

FRFA#ET A0S 4Bk ROREMA &, BB A HE
B AL AR

S EMRERIF R REE . NS LIRS

o

23414t / TO SET THE NEEDLE

EIgEES A LR EBFHTBHERSS. @7

BEHEG LS T AL EARET, RUSHLEGIHLAL FT 1K
$RE7. (A7)

BHLETE LB EET R, EEHMROFARE.
(E7)

Turn machine pulley over toward the operator until the
needle bar is at its highest point, as shown in Fig. 7.

Loosen needle set screw on single needle machines or
needle clamping screws on multiple needle machines, as
shown in Fig. 7.

Insert needle into needle bar or clamp as far as it will go
making certain that the scarf of each needle faces toward
the left, as shown in Fig. 7.

Y& 4% / THREAD
W F TS AT EE A L e ARERY 424K .

FEBLFN R 5] RO SE L T IR LS STER, T T 424
B ERIEF .

Either left twist or right twist thread may be used in the
needles and loopers.

Rough or nueven thread, or thread which passes through
the needle eye with difficulty will interfer with successful

operation of the machine.

Machines 300U101, 300U105, 300U201, 300U205, 300U401
and 300U405:
Use SIINGER*Needles, Catalog 3260 (62X57)

For heavier weight material, needle Catalog 4112 (62X59)
may also be used. In this case, the needle bar must be
adjust as insructed on page 13.

Machines 300U103, 300U203 and 3000U194:
Use SINGER* Needies, Catalog 4112 (62X59) for medium
heavy work or Catalog 3260 (62X57) for medium light work.

The size of the needle to be used is determined by the size
of the thread which must pass freely through the eye of the
needle.

Orders for needles should specify quantity required, size
number and catalog number.

- _J

FAFFIRET

LOOSEN
SCREW

BEHRER

MOVE TO
HIGHEST POINT

MEROMA

SCARF OF NEEDLE
TOWARD LEFT

BIREA

MOVE TO

\
HIGHEST POINT BFRE

LOOSEN
SCREWS

MEtsROmA

SCARF OF NEEDLE
TOWARD LEFT

@ 7/Fig.7



8414 BB 2% / THREADING THE MACHINE
ZF[H 4% / Upper threading

EHRMEE A LR EFHTERSIIE.
RESHT TR R T,
ZEIUSTERAYSEL B K 2920, FFia4E4).

BT RO 0 F LI ESHT T, BREMNE
B RLEE.

SO0USETE A ER, MANNESEHLENE
25, EZFUET B .

Turn machine pulley over toward operator until needle bar
is at its highest point.

Pass thread from unwinder through threading points indicated
in Fig. 8. for correct threading of needle.

Draw approximately two inches of thread through needle
eye which to start sewing.

Single and multiple needle machines are all threaded as
shown in Fig. 8. Make certain that each thread passes
through thread tension device.

Machines of Class 300U having Alternating Pressers are
equippde with a thread lubricator on front of the arm. The
needle thread must pass through the lubricator.

N b,
(Yo} "

e

e

0y

M 8/Fig.8 .

BHBNREHF

LOOPER THROW-OUT
RACK ROD

TEHB LA 15K 5

LOOPER THROW-QUT
GEAR LOCKING PLUNGER ROD

L4t EF 2k / Threading The loopers

RETFHFRRTE. T TH RS H X292
mF, FFIG4EY).

5%k / Lower Threading

FIFFRIERERO, BIERFPIREERSH LR, B
T RIES R

BT R A ESHER A B R AT EHE S 2R IR T
SBLEgMEZN, HTHTF. XRAEERRT
LHBIEREEI.

Open front table section, remove bed slide and turn machine
pulley over toward pterator until needle bar is at its highest
point.

Move loopers out of sewing position by pulling looper throw-
out gear locking plunger rod and looper throw-out rack rod,
Fig. 8, out as far as possible. This will place loopers in position
for easier threading and prevent accidental operation of
machine until loopers are returned to sewing position.

Pass thread from unwinder through threading points as
indicated. Draw approximately two inches of thread through
looper eye with which to start sewing.



Jz4% / TENSION

FEPRIELER YL (G SRYRTIR T, SLERISKRAMR
ATRE/N.

Tension on thread should be light as possible while still
sufficient to set the stitch correctly in material.

E 3 51 / Needle Thread Tension

TERABELKHN, TSREIMTREREE
HESR .

FR: RREERAETHER, AEBEmEKD.

To regulate needle thread tension, turn thumb screw,
indicated in Fig. 9, as may be required.

IMORTANT: Regulate needle thread tension only when
presser foot is down.

T4t42%3K 5 / Looper Thread Tension

FRIFETHEKAR, AISRE10FTRERED
Eicpnd 35

To regulate looper thread tension, turn thumb screws, as
indicated in Fig. 10, as may be required.

RE / SPEED

300U103. 300U194F1300U203 4 £NH B & o 41 =2
4000%t/ 4394,

— B MR LEGIH FFHL K100/ i AT i P bb e v i o>
500%t/ 53 #hAGLEER .
RS EERR TR BRI, RIEERIRES.
SERIEYEEL.

300U101. 300U105. 300U201. 300U205. 300U401
F1300U4054& 4 A 5 1= 4853k 245005t/ 57 $ .

10

k-3

NEEDLE THREADS WmEh

MORE
TENSICON

LESS
TENSION

M 9/Fig.9

BmEH

sigkE o

TENSION

Tts
LOOPER
THREADS
L4
’

~

i) ]
WL ER
LESS
TENSION

B 10/Fig.10

Maximum speed for machines 300U103, 300U194 and
300U203 is 4000 stitches per minute.

It is advisable to operate new machines at a speed of 500
stitches less than maximum for the first 100 hours of operation.

Maximum efficient speed is determined upon the nature of
the operation, the ability of the operator and the type of
material being sewn.

Maximum speed for Mahines 300U101, 300U105, 300U201,
300U205, 300U401 and 300U405 is 4500 stitches per minute.



JEB / PRESSURE
EMFREEEHFHET, EHOEHDRRATEER.

Pressure on material should be as light as possible while
still sufficient to insure correct feeding.

JEB)E 571 / Pressure Foot Pressure

ATETEMES, WENPRRFHERT, G2
TESSIENEARETIEME J; B4 AESEIRARIRE TRV E 7,
BT R ENIT R HIRRT.

To regulate presser foot pressure, loosen lock screw,
Fig. 11, at rear of machine. Tighten thumb screw to increase
pressure; loosen to decrease pressure. When correct feeding
pressure is attained, tighten lock screw.

R HEARET
THUMB SCREW

H#n
TO 4 TO
DECREASE INCREASE

HERET

LOCK
SCREW

# 11/Fig.11

11

A2 LM / Alternaating Pressers:

mRIBMENR, RFTHEESMBRERT, RE
IR ESURIRE, RERERITEMNRRT, ARl
K THRIRE. FEALENR, WA LHIRIEEH0
BRRET, REITETHRRE, BRREERTEH
FIRST, ARITELHIRRE.

To increase pressure, loosen lower lock nut and loosen lock
screw, then tighten upper lock nut, see Fig. 12. When correct
pressure is attained, tighten lock screw. Then tighten the
lower lock nut. To decrease pressure, loosen upper lock nut
and loosen lock screw, then tighten lower lock nut. When
correct pressure is attained, tighten lock screw. Then tighten
the upper lock nut.

LOCK NUT LOCK SCREW

i1 1 \\*——H —
UPPER : é’_—-——/ o

i
i W \
e il 3

THIRREE
LOWER
LOCK NUT

B 12 /Fig.12



EHiRERE

UPPER
LOCK NUT

THRES

LOWER
LOCK NUT

EEFER

PRESSER BAR
SPRING FORK

B 13/Fig.13

SRR HI 28 Y 3 R A

Alternating Presser with Pneumatic Pressure Control:

SEMBESHR ENA TS EHSEMNEE. [E
EFENMSHEBEF1/4MM0ER. EEASS
SLAIAFF TR RS 7R L HIRIEE (B13); RE
PR SEL AT ES BB R THIRIER. A%
TE, FPERSRIRE.

X 5 S4TSR /16ME, EMMES
) F BRI A,

Adiust height of Pressure Cylinder with presser feet resting
on throat plate. There should be a clearance of 1/4 inch
between the Presser Bar Spring Fork and the bottom of the
cylinder. To raise cylinder, loosen lower lock nut and tighten
upper lock nut, see Fig. 13. To lower cylinder, loosen upper
lock nut and tighten lower lock nut. When correct adjustment
is attained, tighten both lock nuts.

Resulate air pressure. The correct air pressure is set for
average feeding when the Presser Bar Spring Fork rises to
approximately 1/16 inch from the bottom of the cylinder.

12

HInEH

INCREASE
PRESSURE

WL E N
DECREASE
PRESSURE

14 /Fig.14

FiERBERSBE /1 / Upper Feed Roll Pressure
LFEERERR A E ST A 55 AERET (E14) .

To regulate pressure of the upper feed roll, turn thumb screw
as shown in Fig. 14.



T
PLUNGER

W
BUTTON

B 15/Fig.15

CAUTION: Never turn machine pulley with plunger in locked
_ position until button on machine bed is depressed.

=3

i COvER {5 !
RERT PLATE COLLARS i
SET SET
sas SCREWS SCREWS
W6 WORM GEAR
CROSS SHAFT

o ————

Rt W ERET R
SET NEEDLE
SET SCREWS S ehEWe BEARING

16/Fig.16

The length of the stitch is determined by the stitch gears in
the puller feed mechanism. The compound feed stitch length
should be set slightly shorter than the stitch length of the
puller feed.

To change Puller Feed gears for adjusting stitch length,
remove the two cover plate screws and remove cover plate,
Fig. 16. Loosen set screws. Slide puller feed shaft to the
right far enough to allow removal of worm and worm gear.
Place the new worm on cross shaft. Turn worm in the
operating direction and tighten the first set screw into the

13

4H3E / STITCH LENGTH

FEIRTSTEER, ATE T FHTRERAT R4 (&
15), FIFHEEIEFETATHEIR1EE 7 w4k 2h4E4)
L5, BEAHFENEE MR OIRTIRM
A, ARFRHHFERIMTUE. ETTRRE
LRVBH, BFEEH EIRIEE T @ik s i hn
$tiE; WEREEA @D LRELCHIE. FEAY
F8 “A” REHESK, AENHESAFEER.
SEONATAMET BRI EFEM, KIFETHHE, £
BRADTERATHEY.

AR HATHESRENEN, TATEES L1,
EEETRRER AT,

To adjust the stitch length, depress plunger, Fig. 16, located
on top of arm. Continue to hold plunger down and turn
machine pulley toward operator until plunger enters notch
in arm shaft eccentric. Then turn plunger to lock in positon.
Depress button, Fig. 15, located on machine bed. Hold down,
and turn machine pulley toward operator to increase length
of stitch, or away from operator to decrease length of stictch.
Letter "A" on machine pulley indicates the longest stitch.
When desired length, indicated by letter. is opposite arrow
on front of machine, release button and turn plunger to right
or left until it springs outward.

B HESRIE L4844 / Machine with Puller Feed

FHEE R /R R R AR R 55 R E. BN
AT RE bE /R HE X R RO ST RE RN R .

W R EREEEERHER, 7 TABERIRET
IR TEWR (E16) . T RERET, IEEHEMER T
BRI LU T W8T FREe . 19 3T a0 IRAT 2 B R L,
RIEEE 77 5L ShIRAT 318 S8 — BB S T It B A R 4L,

PRIE DT R R BURET IR F AR B BR . G HTAAR
REWRTHS FHEREEE R AR E B in S
R TIT. BRI RR A MY BRI R
EER, TROPAEERST. MF L. FEBERRIH
ITRMBRERT. WA OEREP O E,
RABRER T EE - BRERITENRSEA.
B EERAAEESER.

flat of the shaft. then securely tighten both set screws,
checking for excessive end play. Engage the new worm
gear with the worm and slide puller feed shaft through the
worm gear until the end of the shaft is flush with the needle
bearing. Remove end play in the shaft by setting the two
collars against the bracket and tightening the four set screws.
Aligh the lower feed roll with the upper feed roll and tighten
the two set screws. Center the worm gear on the center of
the worn. Tighten the two set screws with the first screw in
the spline of the shaft. Replace cover plate and adjust the
compound feed.



%4727 / PRESSER BAR LIFT

SEMNET ERMRAATIARN, SHESSME,
KA EMEE.

EEN, ERMEEAREY LREINSESSEE,
WM RERET (B7), BEMARIERSE. £5
b 3R BRI B i R 9BET .

When the presser foot is raised by the presser bar lifter and
the needle is at its highest position, the point of the needle
should not protrude below the presser foot.

To adjust, turn machine pulley over toward operator until
needle is at its highest position. Loosen set screw, Fig. 17.
Raise presser foot to the correct height, place stop collar
against upper bracket, and tighten the set screw.

3 R R G )4

Machines with Alternating pressers

R [ RIADIR T B A9 FHBE BR — N AT R R 4 SR
RERBER, IFTEIONEREMOVEER. JRES
7T EEE AL LA B B E R AT TS, AT AR
RIRET (E18) FAE R BIR5T, MARLTEAT &
MIEAFNETRANSZ L. 7 RH Bk E@sTH
AR R AR ET

SRE—RERILE S —REMFA S AR, ATaRiREE
Sl L R RAEMARS S, MAFEH
FFAFET (E19), F ETHRHEMMERI SR
FERBEEIRTRENR. RiEtr BREk iR,

AR EESTRMRAR TR ENOARE S
Iy EEERTERORS.

T 18 o A
ADJUSTABLE 1
ECCENTRIC wEwY

FRRET

CLAMP
SCREWS

I
R

ADJUSTING

LOCK DISC NOTCH

SCREW

B 18/Fig.18

EERET
SET | L
SCREW
| &
HE §HF
COLLAR NEEDLE BAR
S
B 17 /Fig.17

The lift of the vibrating and lifting pressers is controlled by
an adjustable eccentric. To adjust, remove arm cover at
rear of machine. Turn machine puliey over toward operator
until feeding presser is down. Loosen the two lock screws,
Fig. 18, and the two clamp screws. Insert screw driver into
notch of adjusting dise, and turn machine pulley as indicated
in Fig. 18. Then tighten the two clamp screws and the two
lock screws.

When it is desirable to have either one of the pressers lift
higher than the other, turn machine pulley over toward
operator until the lifting presser is at its highest position.
Loosen the two clamp screws, Fig. 19, and turn lifting rock
shaft crank up or down until desired lift of each presser is
attained. Then tighten the two clamp screws.

CAUTION: Limit lift of pressers to minimum required for the
work, as this permits higher speeds.

RE@T I
HOLDING SCREWS BB s =

FEED DRIVING FLANGE

IR

LIFTING ROCK
SHAFT CRANK

FRIRET
CLAMP SCREWS

® 19/Fig.19



The vibrating presser should be timed so that under normal
sewing conditions, the presser foot will seat on the material
at approximately the same time the needle enters material.
This timing can be advanced or retarded slightly depending
on the type of operation being per. formed, such as sewing
over seams. To adjust, loosen two holding screws, Fig. 19,
not more than one half turn. Then turn the adjustable
eccentric, Fig. 18, until the vibrating presser seats at the
correct time. Securely tighten the two holding screws after
adjustment is made.

. B F R E S RET
FEIRET FEED LIFT CRANK
CLAMP SCREW TIMING SCREW

| =
Oe , \
& g
i [J '
LRie oo
= |
BT EFRE B EE
EFNEKDCLL'mP TIMING FLAT
B 20/Fig.20
SR ARET ‘
FEED DOG IERHEF RS R AT
SCREWS FEED ROCKER ROCK SHAFT COLLAR
SET SCREWS
M = [
(m 1
' = .‘,/ / <
Uy =gl
o : ol s s
- . ' '» 4q
ol | "
EmEEEERsT B R ERET
ROCK SHAFT COLLAR A ROCK SHAFT
SET SCREWS CRANK CLAMP
SCREWS

21 /Fig.21

The feed dog should clear the ends of the feed slots in the
throat plate equally at both ends feed travel. To adjust, set
feed for desired stitch length. Loosen the two rock shaft
crank clamp screws, Fig. 21. Move feed rocker forward or
backward until correct positioning is attained. Then tighten
the two clamp screws.

15

EERERYFHTEINEMMRIEE: KAEME
EEER AR PSRN GERL, XA (B BIRIE2ERY
AEFRESHRIRATSEIR, MELE. AR, 27
AEREIRET (B19), EZRH—F, RRENTH
R0 (B18), HFEMNEMIEBES . AER/C
Hodr X Pk K IRET

FREEEE

TO SET FEED BAR AT CORRECT NELGHT
BRATREEE MR, 155X 520 LR
RICFI—H%. WEH, SHAHET HARSRE
(E20) L EER, AEAATFRERTIHGIATIE
FXBEEMUE SERRRLT.

When the feed bar is set at the correct height, the feed lift
link clamp will be aligned with the rock shaft timing fiat. To
adjust, make certain that the feed lifting crank timing screw,
Fig. 20, engages shaft spot correctly. Loosen clamp screw
and move the feed lift clamp link to correct position. Then
tighten clamp screw.

¥l / CENTRALIZING FEED DOG
# [0 A% / Sidewise Setting

HLERENIER F a0 HL 5T FLE S FLRY A B WA 2 8] /9 (8]
BERZ—H. RERRE, MIFERFRT (E21),
BohE B F ERMEFLPRYEBRIER, ARMRE
BLIFI8%T.

MRFEEBIRAE, A4 ERIEEERT. 2
A2l h 4 T2 R AR 5T ([5121) #0345 K R 4EET (F120),
B AR T EMALE H RS TIRT.

Needle should enter needle hole of feed dog with the same
clearance between the needle and left or right side of hole.
To adjust, loosen feed dog screws, Fig. 21. Move feed dog
until correct clearance is attained. Hold in position, and
tighten feed dog screws.

Additional adjustment, if necessary, may be attained by
loosening the four rock shaft collar set screws, the two rock
shaft crank clamp screws,Fig. 21, and feed lifting clamp
screw, Fig. 20. Move complete assembly to required position
and tighten screws.

4 (a8 %E / Lengthwise Setting

R T E X RHTIE A Nin 2 55N ERERHER R
IO BRI RS . BEREN, WEMTAOTEE, 2
Fr24- 15 5h R R ARET (E21), AFETREBEIE
BB EEIRGBERNNLE, ARPR2DRRRT.



ERTHERRRESE
SETTING FEED DOG AT CORRECT HEIGHT

HEMTNESERRERN, BRFHFEXYLE
AR L. BEIARE, WNFSSEE (F22),
THITALE R S R R ARET. RS SH4E 50 TR ET FH ik
BT ARSI IRETH R IT IR T Z BRIR..
REERRTERFIZSTMHERE.

When the feed dog height is set correctly, approximately
the full depth of the teeth will show above the throat plate.
To adjust, loosen lock nuts, Fig. 22, and slightly loosen
feed dog clamping screw.To raise feed dog turn jack screw
clockwise; to lower turn jack screw counter-clockwise and
tap feed dog down. When correct setting is attained, tighten
the clamping screws and lock nuts.

HEF O R9E S / TIMING FEED LIFT ECCENTRIC

ERFERSUEN, FENNESHRETT, B
MHEOHSHRRE LS. FERABR, IWEFEF
LROFLIBAIRET), #FF2DEERET (E23), @80
Baaff OREZ LRNFEAS, BEBIHETFO
REZERFIRAS. REITE2DEERT.

When the feed dog is at its highest position, the top of the
teeth should be parallel with, and project full depth of teeth
above upper surface of throat plate. To adjust, insert
screwdriver in hole in feed strap and loosen the two set
screws, Fig. 23. Move feed lift eccentric forward for earlier
rise of feed dog, or backwards for later rise. Then tighten
the two screws.

$t#F{I & / NEEDLE BAR POSITIONING

LT ERTENERIFEHTLAT, M$HRYRIIR S5 $H7L AR
RYBIBRAL9IEE. REARN, HHHEE (E24) E
FELNT L, REAFF2MMENIT R BIRET, 4k
RIFEATREC T, BB ERLEFE2
R KIBET.

Needles should enter needle holes of feed dog toward the
front with approximately the same clearance between the
front of the needles and the needle holes as at the side. To
adjust, press needle bar rock frame, Fig. 24, against drive
arm, and at the same time loosen the two driving arm clamp
screws. Continue holding the rock frame against the drive
arm, move needle bar to correct position and tighten the two
clamp screws.

16

W TIARET -
SCREW JACK ™,

iR
LOCK NUT
MR
LOCK NUT

FRRIRET

CLAMPING
SCREW

@ 22 /Fig.22

SET SCREWS

B 23 /Fig.23

EEH TR

PRESS
NEEDLE BAR ,
ROCK FRAME

.—?J-

SRR ET
CLAMP SCREWS

B 24 /Fig.24



itk

LOOPER DL
HOLDER
Q@
LI IRET
LOOPER _J. e o O
HOLDER O Q0000
SCREW
B 25/Fig.25

1/16"

TH R ERET
LOOPER
SET SCREWS

Bl 26 /Fig.26

st SHL$HEYIE T 8 BRAY 15 %
SETTING THE LOOPER AT CORRECT DISTANCE FROM NEEDLE

{40 )8% / Sidewise Setting

THAEERE, ESHERTREHRARIFRT
8. TEEEN, R R EBTHRBENE
Py, FRFFEEFIRET (E25) H A G RITEH £ H T
RIZIEFRIEBR. MRS 5 RIRET.

BEHBIRILE, RISHERSZASEOEE
Z B Ry E PR A L1 /160 . BEAER, T2 D
FHREIRS], EERDTHENRBERYER, R
FER— &M ORISR R EIRET.

AR RS HETN L, WAEE—PEHL
ERIIFRTE S AP EHEHE . EERR, T
RENE AL, M) RERET (B26), HiMAS
BT, REHIRR TR,

17

When the looper is correctly positioned, the point of the looper
just clears the scarf of the needle on the forward stroke of
the looper. To adjust, turn machine pulley until the looper
point is directly opposite the center of the needle. Loosen
looper holder screw, Fig. 25, and tap holder to left or left or
right until correct clearance is attained. Then securely tighten
the looper holder screw.

Move looper to extreme forward position. Check clearance
between heel of looper and loop deflector, Fig. 26, which
should be approximately 1/16 inch. To adjust, loosen the two
looper set screws. Turn looper to left or right until correct
clearance is attained. Hold in position and securely tighten
the two set screws.

CAUTION: on single and multiple needle machines, make
certain that the point of each looper just clears the scarf of
its respective needle. To adjust, with looper point directly
opposite center of needle, loosen the two set screws, Fig. 26,
and turn looper slightly to left or right. Then tighten the set
screws,



e RS AR
Lengthwise Setting and Setting Height of Needle Bar

ERREN, THAMETFNES P, LFSERE
HZEPRRI P E). XEH S F3 AT EE SRS LT
N3 AL E BRI ATk

WEDHE, NASHSRXREE (827), BEB
NEREETHRIENS R0, ARMERZIRE.

HEESHITRS, RIRTRESHT LROMSTE =, 15
2 EHAT RZARET (B128) , FHESPEREHAT B E L
B, RRAVOH IR R ERET.

When correctly set, the point of the looper should be directly
opposite the center of the needle, and at the center of the
clearance above the eye of the needle when the looper timing
mark LT on machine pulley is opposite the timing arrow on
the arm.

To adjust the looper, loosen looper carrier clamping nut,
Fig. 27. Move carrier forward or backward until looper point
is directly opposite center of needle. Then tighten clamping
nut.

To adjust needle bar, first make certain that needle is inserted
up into the needle bar or clamp as far as possible. Loosen
the two needle bar clamping screws, Fig. 28, and raise or
lower needle bar to correct position. Then securely tighten
the two clamping screws.

TiHE MR E &

TIMING LOOPER DRIVING CRANK

HEHEHBMTEEASH, £THETEETRE
FESHREI SR E A IE R %

MREBAITETEHRET, RASHENHRR
EARET (E29), IPHATEE MRS IRET () X£91/8
B, IrRESHHMESRT (), BEXEMREE
FIRGERMIAE, AR/ OHEEETRT,

MREMRITEPEHRE T, RARSERET &M
IFRERSET (), BHTHERAIAR.

When the looper driving crank is properly timed, the point
of the looper will pass above the eye of the needle at the
same distance on both the forward and backward strokes
of the looper.

To adjust when point of looper passes higher on forward stroke,
loosen looper driving crank set screw, Fig. 29. Loosen looper
crank timing screw (left) approximately 1/8 turn, and tighten
looper crank timing screw (right). Continue to adjust correct
adjustment is made. Then securely tighten set screw.

When point of looper passes higher on backward stroke,
reverse the adjustment by loosening timing screw (right)
and tightening timing screw (left).

T ERERRE
LOOPER CARRIER
CLAMP NUT

AR RARET
NEEDLE BAR
CLAMP SCREWS Cany

] 2

28/Fig.28

27/Fig.27

s o) MEST®
TIMING SCREW
0 @ (LEFT)
R #4847 (&)
TIMING SCREW
(RIGHT)
L
- =\
o) (o
&
@

(odoo%ﬁ
L |
) 1 5 th 4 B AR 4T

DRIVING CRANK
SET SCREW

B 29/Fig.29

18



SN FEFEEET

LOOP DEFLECTOR
SCREWS

@ 30/Fig.30

kg
NEEDLE GUARD

_ PEHRE BT

NEEDLE GUARD
SET SCREW

M 31/Fig.31

19

REZFZEAXE
POSITIONING LOOP DEFLECTORS

SHSEREMNERCERUTENFHTE, 54
HAELAXY1/320 0 EM . BEIRER, $THB
HEEYTE, ERBZBAMNE, DALKSOEE
5257 (E130), SRURSTHEIB SR BRENFHEER
BB, HirRELFE—SHEE. BTHBE %Y
W EFHE LA ERE RS T RIS T TIZ B0 30,
EERITRERBEEIRGERMEM. HTHBH
U EF PR LT T E R ERT.

When loop deflector, located on underside of feed dog, is
positioned correctly, there should be a clearance of
approximately 1/32 inch between the right side of the needle
and the loop deflector. To adjust, move looper out of sewing
position and tilt machine back on its hinges. Loosen loop
deflector screws, Fig. 30. Move deflectors toward rear of
feed dog as far as the screw slots allow. Tighten slightly to
allow for further adjustment. Return looper to sewing position
and turn machine pulley until needle bar descended to bottom
of the needle bar stroke. Tap deflector to left or right until
correct clearance is attained. Move looper out of sewing
position and tighten loop deflector screws.

R EHR / SETTING THE NEEDLE GUARDS

PR TR ERE, EIMIZR AR EIRH 2
MASHE M. FERAER, HHEREITHL
EEERTIRENANEMNL, EX—&, ERMLTS
FHRIGHRIC RN KBTSk B KLY1/804 4. #AFF4
FHRR EIRET (B31), #HahipsHRR AT sEt S M4
A SHSTRMEE, 1R RERET. FHERE LS,

) LR T T RIS AR,

When needle guards are properly set, they should pass as
close as possible to the needles without touching. To adjust,
turn machine pulley over toward operator nutil the points of
the loopers are about to pass the needles on their forward
strokes. At this point, the looper timing mark LT on the machine
pulley should be approximately 1/8 inch above the arrow on
machine arm. Loosen needle guard set screws, Fig. 31. Turn
needle guards as close to the needles as possible without
touching. Tighten set screws. Check by springing the needles
to the left and turning the maching pulley to make certain
that the looper points do not stroke the needles.



CT N
CLEARANCE
Vi~ 7

R E ERET
SPREADER HOLDER

SPREADER ~ SET SCREWS —_|

32/Fig.32

R % X 5t / POSITIONING SPREADER

e NS E RYIAE / Sidewise and Height Setting

THAERBRITIRE X AT
NEHR3E T DRI AYTRER

Xt R E5EHZ B ERAHRNBEE BLKNE
.

TR, RF2NXEHREEIRET (F32 . BHY
FTARBEMALE, RIGAXMEHGEETET.

When looper on its forward stroke is passing spreader...

The point of the spreader should be exactly opposite
top of thread groove at left side of looper.

The clearance between spreader point and looper should
be approximately the double tickness of ordinary paper.

To adjust, loosen the two spreader holder set screws, Fig. 32.
Move spreader and holder to correct position. Hold in position
and tighten the set screws.

20

116"

' o4
SPREADER
3 T 5HRET
SPREADER
SCREW
B 33/Fig.33

4. [5)18% / Lengthwise Setting

Nt RERETITER S5tz B ERRSZN,
KeyZ1/16mf. FEIAER, LIF IR (E33),
A AR A BIEMAIE, 2R E81 5 84T,

When the point of the needle on its downward stroke is even
with the point of the spreader, the clearance between the
two points should be approximately 1/16 inch. To adjust,
loosen spreader screw, Fig. 33, and move spreader forward
or backward to correct position. Then tighten spreader screw.



8002 56 T 0] SR 4R 4T
DRIVING ECCENTRIC
, FLANGE SCREWS

5t

SPREADER
DRIVING

ROCK SHAFT

%\‘—JQ-—;
X ﬁ'éﬁ 10\—\

M SHR L EEERET

SPREADER DRIVING BALL RORFER
ECCENTRIC SCREWS STRAP FLANGE
& 34 /Fig.34

CAUTION: When increasing sidewise movement, allow
sufficient clearance betweeen spreader driving rock shaft,
Fig. 34, and left side of eccentric ball strap. They should not
touch when eccentric ball stud is in its highest position.

L& F AR

Pk ramseT

TAKE-UP ROD
SCREW

L ekt

LOOPER THREAD
TAKE-UP ROD

TSR INERET
LOOPER GUIDE SCREW

B 35/Fig.35

To change ratio of looper thread in finished stitch, loosen
thread guide screw, Fig. 35, and lower the yoke or right
end of thread guide for more thread. For less thread,
raise end of guide. Hold in position and tighten guide
screw,

21

X st ey Tz
CHANGING MOVEMENT OF SPREADER

XEtHE EIE R B ENF G T A LU, £E%
FUHT, BEEARANXHEH. FEHEH, &
ez R ERRE L, WA XEHR O IRET
(E34) Fn2MR DR T RIRIRET. mABIR OIS
KiEdf), SEAHBHKEOCRB/NE. (LEEHE,
FEBIR2N X RO IRET, RIFEHRRREE
FEF R T RIRARET. R ERATEATA X T Xt %%
RIBEHL

AR MANSHEEEEA, i (E34) 5X5HE
HHILZEEEEBHER, REXHERFERSIL
B, ENFSHE.

The sidewise movement of the spreader may be adjusted for
sewing under abnormal conditions. Under normal conditions,
maximum spreader movement is generally used. To adjust,
tilt machine back on its hinges, loosen the two spreader
driving eccentric screws, Fig. 34, and the two spreader
driving eccentric flange screws. Move eccentric to left to
increase movement, or to right to decrease movement.
When correctly positioned, tighten the two spreader driving
eccentric screws first, hold flange against strap and tighten
flange screws. Then refer to preceding information regarding
positioning of spreader.

ERag: 2= 1R R

ADJUSTING LOOPER THREAD TAKE-UP

A ARIEGEHS R /F E FNE BRI T AT E Sk AT R 24k
HoREZHZBE D, MEARETETHEALE.

FREATELER, LATHSEIRERET (B35
FIILTFF S EATIRET, AR SRR L
gk E: maBRMELkEE, #ige)
BRETHHE LR AT 7E S 2R He iidid -

FEULEMMETEETHERA RN, RFTH
FEARIRET (B35, FRERLMRIAI S LIRA
imiEINBkERE . BB E R TS SERRER.
RIFIX— (L E F R TR IRARET

The looper thread take-up and guide may be adjusted for
handling more or less thread, according to thickness of
material and length of stitch, and to change the ratio of
looper thread in the finished stitch.

To change the amount of thread handled, loosen looper
thread guide screw, Fig. 35, and looper thread take-up
rod screw. Move thread guide and take-up rod to the left
for more thread or to the right for less thread. Tighten
the two screws making certain that take-up rod passes
through the center of the guide yoke.



Pt atimTs
ADJUSTING NEEDLE NEEDLE THREAD TAKE-UP

AT LSS 3T 38 9 B 2k S A 05 £ A SR 188 A=t <0 ZE
TR HENGE. TEMMEEN, TRF
BEELATIRET (E136) T+ & PR AT SlAL TF 1T AR AR S TPE AR
Wik, FERMDLER, FHTHRAIAE, FBIE

PR AT AR, g
ERENEODT, SEREEEL ST SME s
§TE75/8044k, BRe TR BEM R TIn%k 5 PR 4T & sty

JEERYIEE 4 1.3780, THREAD GUIDE

The needle thread take-up and thread guide may be adjusted b 1.378

to increase or decrease or decrease the amount of thread NG T B I . N t

drawn at the top of the needle bar stroke. To increase the T - ST

amount, loosen thread thread take-up set screw, Fig. 36, and NEEDLE THREAD
! : . TAKE-UP

raise take-up or loosen guide screw and lower the guide. To

decrease the amount, reverse the adjustment by lowering

the take-up or raising the guide.

For average sewing conditions, the guide should be set with
upper end 5/8 inch above the guide screw. The thread take- .
up should be set with the lower end 1.378 inch below the B 36/Fig.36
bottom of its holder.

SHERAZRIAT
ADJUSTING NEEDLE THREAD TENSION RELEASER

VIR, MEBEFERACHBREERD, &
[ERITRERHELEL A FE Y . BERAEM, AR e s
ERET (E37), BIREE/NBIREMESTABIE PENTHON RELEASER o - sCREW
Birtk. RFX—(IEHRERTIRT. WRZT L /
ERVAEE RSB IE TR LA B, M

=5) otk
SRS H R BN BIRBIERALE, RS8R o o,
4T,

CAP

When correctly adjusted, the tension releaser should release
tension on the needle thread when the presser foot is raised
and allow full adjusted tension when presser foot is down.
To adjust, loosen set screw, Fig. 37, and move tension B AR IRE] ﬁ
releaser cap out for earlier release of tension or in for later TENSION RELEASER

release. Hold in position and tighten set screw. Should the PLATE SCREW

tension releaser not release tension at the correct time after .

making the above adjustments, loosen the tension releaser B 37/Fig.37
plate screw and move plate sidewise to correct position.

Then tighten screw.

22



